
















































CONTROL HANDLE GROUP

ITEM SKU DESCRIPTION QTY SERIAL # 
FROM NOTES

1 09129 BEARING, 3/4 NYLINER SI 2
2 35220 GASKET, MICRO SWITCH COVER 2
3 38275 HANDLE, CONTROL 1
4 E85358 1/4"- 20 Nyloc Nut 2
5 E81063 Nut, 5/16" - 18 4
6 57247 NUT, PLATE SWITCH MOUNTING 2
7 62726 PLATE, MICROSWITCH MOUNT 2
8 66293 PIVOT, HANDLE 2
9 66301 PLUG, 1.00 HOLE 2

10 70129 SCR, 1/4-20 X 3.00 HHCS 2
11 70245 SCR, 4-40 X 3/4 PPHMS 4
12 70302 SCR, 5/16-18 X 1.00 HHCS GR5 4
13 E87440 screw 6
14 E87600 Switch, Micro 2
15 73913 SPACER 2
16 E87658 Spring 2
17 E87623 Washer, 5/16" Flat SS 4
18 87068 WASHER, 1/8 RIVET BACKUP 12
19 87090 WASHER, 1/4 X 3/4 FLAT 4
20 89186 WELDMENT, TOWER 1
21 140247 BAR, GRAB HANDLE LEFT 1
22 140248 BAR, GRAB HANDLE RIGHT 1

5-2





CONTROL TOWER GROUP

ITEM SKU DESCRIPTION QTY FROM NOTES:
1 27874 CONSOLE, REAR 1
2 E87636 NUT, 3/8-16 HEX NYLOCK 4
3 57189 NUT 1/4-20 FLANGE LOCK 4
4 E87547 SCR, 3/8-16 X 2 HHCS 4
5 70393 SET SCR, 1/4-20X 1.25E 4
6 70403 SCR #10 X 1/2 PHST TYPE B 6
7 E88410 SCR 10-32 X 1/2 PPHMS BLK 6
8 E87548 SPACER, 1.13D X.41 ID X.5THK 4
9 87086 WASHER, M10 X 30 PLTD 2
10 E87686 WASHER, 3/8 SEALING X 3/4 OD 4
11 E87563 BRACKET, RECOVERY HOSE 2





DECAL GROUP

ITEM SKU DESCRIPTION QTY NOTES:
1 500023 LABEL, SCRUBBER PANEL 1

2 500024 LABEL CIRCUIT BREAKERS 1
3 500161 LABEL, BETCO RIGHT 1
4 500160 LABEL, BETCO LEFT 1





ELECTRICAL PANEL GROUP

ITEM SKU DESCRIPTION QTY NOTES
1 E87601 Breaker, 30A 250 VAC 50 VDC 2
2 E87602 Breaker, 25A 250 VAC 50 VDC 2
3 E87603 Breaker 3A 250 VAC 50 VDC 1
4 E87505 Boot, 3-8 Circuit Breaker 1
5 E87604 Controller, 24 VDC Propel Motor 1
6 E87605 Circuit Board, Solution - Float 1
7 35210 GASKET, ELECTRIC PANEL 1
8 E87606 Knob 1.06 OD x .25 ID w/Setscrew 2
9 E87607 Meter, 24V Battery Charge Level 1
10 E87753 AMP Meter 0-50 1
11 E85358 1/4"- 20 Nyloc Nut 4
12 57104 NUT, 10-32 6
13 E87221 Hex nut with star washer 3
14 57106 NUT, 8-32 HEX W/STAR 2
15 57117 NUT 5/16-24 HEX PLTD 6
16 57256 NUT, 6-32 HEX BRASS 2
17 E87472 Meter retaining plate  WS28 1
18 62808 PLATE, ELECTRIC PANEL 1
19 66321 PLUG, .875 HOLE 1
20 E87608 Relay, 24 VDC 100 Amp 3
21 E87246 Screw 1/4-20 x 5/8  HHCS 1
22 70067 SCR, 6-32 X 3/8 PPHMS SS 8
23 70393 SET SCR, 1/4-20X 1.25L 1
24 70615 SCR, 6-32 X 3/8 SRHMS BR 2
25 E87609 Switch, SPST 2 Position Rocker 2
26 E87610 Switch, Key 2 Position 1
27 E87611 Switch DPDT 3-Position Rocker 1
28 73987 SHUNT, DC AMM. 25 AMP, 50 MV 1
29 73538 STANDOFF, 5/8 L, 6-32 2
30 73659 STANDOFF, INS. 1.OL, 1/4-20 1
31 73734 SPACER, 2
32 E87458 Boot, seal push-button 4
33 87026 WASHER, #6 LOCK EXT STAR SS 2
34 87134 WASHER, #6 SPLIT 8
35 E87580 flat washer FS28/32 6
36 87166 WASHER, 5/16 EXT LOCK PLTD 6
37 87187 WASHER, #6 FLAT BRASS 2



FRONT COVER GROUP 

BSS428/432  98746  11/08/99 5-9   

32

1

4



FRONT COVER GROUP 

BSS428/432  98746  11/08/99      5-10  

REF PART NO. QTY DESCRIPTION 
SERIAL NO. 

FROM 
NOTES: 

1 E87557 1 COVER, FRONT DK GRY   
2 E87664 2 KNOB, 5/16-18 4 PRONG   
3 70639 4 SCR, 5/16 X 1.75 SSSCU   
4 E87623 2 WASHER, 5/16 FLAT SS   

 



RECOVERY TANK GROUP 

BSS428/432  98746  11/08/99  5-11  

12

19

21

8

16

11

9

1

6

2

5

17

10

3

7

4

20
13

15

14

18

12

19



RECOVERY TANK GROUP 

BSS428/432  98746  11/08/99 5-12  

REF PART NO. QTY DESCRIPTION 
SERIAL NO. 

FROM 
NOTES: 

1 E85358 1    
2 E87613 1    
3 E85458 1 CLAMP, 2.0" WORM GEAR X .312W   
4 E87615 1 CORD, DRAIN PLUG   
5 E87489 1 GASKET, 1 1/2 COMPRESSION   
6 E87616 1 HOSE, 1.5 X 24.0 DRAIN   
7 E87617 1 HOSE ASM, 1.5 X 11 BLK VAC   
8 E87618 1 HOSE, P-TRAP   
9 E87619 1 HOSEBARB, 1.5 DOUBLE MCHD   

10 E87490 1 NUT, 1.5 SLIP JOINT   
11 E87620 1 PLUG, DRAIN HOSE   
12 66240 1    
13 E87730 6 SCR, 5/16-18 X 3/4HHCSGR5PLTDL   
14 E87690 2 SHOULDER BOLT, 3/8OD X 3/8L SS   
15 E87621 1 SWITCH ASM, FLOAT   
16 75311 1 TANK, RECOVERY DK GRY   
17 E87498 1 TUBE, 1.50 X 12.0" PVC   
18 82575 1 PLATE, TANK SUPPORT   
19 E87623 4 WASHER, 5/16 FLAT SS   
20 87102 4 WASHER, 5/16 ID X 1-1/4 OD   
21 E87323 2 WLDMNT, HINGE PIN   

 



SCRUBHEAD GROUP  32 IN 

BSS428/432  98746  02/03/00  5-19    

2

3

6

7

8

1

12

22

9

10

4

5

16 18

14

13
21

23

17
1511

19
20



SCRUBHEAD GROUP  32 IN 

BSS428/432  98746  02/29/00           5-20  

REF PART NO. QTY DESCRIPTION 
SERIAL NO. 

FROM 
NOTES: 

1 E87378 1 CLAMP, WORM GEAR .5W DIA GRIP   
2 E87659 2 DRIVER, BRUSH       
3 E87556 1 FITTING, 1/2 X 3/8 X 3/8 RED. TEE   
4 39053 1    
5 39410 1    
6 E87688 2 HOSEBARB, 3/8 MPT X 3/8 HOSE 90           
7 E87530 2 KEY, 1/4 SQ X 1.00   
8 E87731 2 MOTOR ASM, 24VDC 200 RPM GEAR         
 14695 - BRUSH SET, BRUSH MOTOR  (NOT SHOWN) 
 140394 - BRUSH SET, 53185/630/632 ASI  (NOT SHOWN) 
9 E87643 1 NUT, 3/8-16 HEX          

10 E87636 1 NUT, 3/8-16 HEX NYLOCK        
11 E87709 2 SCR, 5/16-18 X 1.00 HHCS SS           
12 E87644 1 SCR, 3/8-16 X 2.00 HHCS GR5    
13 E81080 8 SCR, 3/8-16 X 3/4 HHCS GR5          
14 E87320 1 SKIRT, SHROUD 3.25 X 65.0 L   
15 E87698 4 CLIP, TREE .19 HOLE FLAT HEAD   
16 E87746 4 NUT, SEALED BULKHEAD   
17 E87699 2 COVER, BRUSH RELEASE   
18 82923 1 PAD, ANTI SLIP 1.00 X 12.0 L   
19 87083 2 WASHER, 5/16 SPLIT   
20 E87580 2 WASHER, .34 X .69 FLAT   
21 87163 8 WASHER, 3/8 SPLIT   
22 E87652 1 WHEEL, SQUEEGEE   
23 89218 1 WELDMENT, SCRUB HEAD 32IN   

 



SCRUBHEAD LIFT GROUP-DISK 

BSS428/432  98746  02/03/00  5-21  

14

21

7
7

6
11

18

5

19

24

4

5

23

16

103
13

2

17

1

26

20

15
12

25

7 8

8
2

9 22

 



SCRUBHEAD LIFT GROUP-DISK 

BSS428/432  98746  02/03/00 5-22  

REF PART NO. QTY DESCRIPTION 
SERIAL NO. 

FROM 
NOTES: 

1 E87622 1 ACTUATOR, 24 VDC 5.0 STROKE   
2 09130 8 BEARING, 1/2 NYLINER SF   
3 140353 2 BALL JOINT ASSY, 3/8-24 LH *  
4 140372 1 BRKT, SCRUB HEAD MOUNT   
5 27856 1 LINKAGE, SCRUB DECK * WAS QUANTITY 2 
6 E87643 2 NUT, 3/8-16 HEX   
7 E87636 10 NUT, 3/8-16 HEX NYLOCK   
8 57216 4 NUT, 3/8-24 HEX NYLOCK *  
9 57217 2 NUT, 3/8-24 HEX JAM PLTD *  

10 57263 2 NUT, 3/8-24 UNF LH *  
11 62676 1 PLATE, SPRING SUPPORT   
12 66232 1 PIN, CLEVIS 3/8 X 1.50   
13 E88021 2 ROD, SCRUB LIFT *  
14 E87637 4 SCR, 3/8-16 X 1" HHCSGR5PLT DL   
15 E87730 3 SCR, 5/16-18 X 3/4HHCSGR5PLTDL   
16 E87685 8 SCR, 3/8-16 X 1.25 HHCS GR5   
17 70574 2 SCR, 3/8-16 X 7.5 HHCS GR5 PLTD   
18 81311 4 SPRING, COMP. 1.00 X 3.5L X .135W   
19 80102 8 SPACER, .500 OD X .391 ID X .400   
20 80459 1 PLATE, SPRING RETAINER   
21 E87481 3    
22 80697 2 BALL JOINT ASY, 3/8-24 RH *  
23 81406 1    
24 E87482 1 PIN, CLEVIS 3/8 X 5.25   
25 E87623 3 WASHER, 5/16 FLAT SS   
26 89204 1 WELDMENT, ACTUATOR BRKT   

 

 



SCRUB BRUSH/PAD DRIVER GROUP  32 IN 

BSS428/432  98746  11/08/99  5-15   

7
5

6
10

9

4

8 2C
2B
2A

5

3

1



SCRUB BRUSH/PAD DRIVER GROUP  32 IN 

BSS428/432  98746  11/08/99    5-16  

REF PART NO. QTY DESCRIPTION 
SERIAL NO. 

FROM 
NOTES: 

1 E87317 -    
2A E87318 - BRUSH, 16" POLYPROPYLENE HEX   
2B 02366 - BRUSH, 16" NYLON HEX   
2C 02368 - BRUSH, 16" MILD GRIT HEX   
3 E85090 - LOCK, PAD CENTER SNAP,TWO STEP   
4 E87558 - SCR, 1/4-20 X 5/8 PPHTC SS   
5 E87499 - SCR, #8 X 1/2 PPH T/S SS   
6 E87558 - SCR, 1/4-20 X 5/8 PPHTC SS   
7 E87313 - SPRING, EXT .31D X 2.0L X .03W   
8 E87331 - CLUTCH, HEX DRIVE   
9 81471 - PLATE, BRUSH RELEASE   

10 E87414 - WASHER, 1/4 ID X 5/8 OD SS   
 



SCRUB BRUSH/PAD DRIVER 32 IN 

5-17 CUTTER 36V (SCEX) 86037040 12/12/06

1

6

9

4

8

5
7

2B
2A

2C

3

5

2D

7 5
6

9

4

8

2E



SCRUB BRUSH/PAD DRIVER 32 IN

REF PART # QTY DESCRIPTION
1 E87705 2 Watchman32 - Pad Driver

2A E87706 2 Watchman32 Polypropylene Brush  New Style
2B 02420 2
2C E87714 2 Watchman32 nylon brush 16"
2D E87707 2 Watchman 32 Mild Grit Brush New Style
2E E87484 2 Super aggresive 16" brush
3 E85090 1 UHS Pad Center Lok
4 70695 3 SCR, #12 X 1.0 PPHMS SS
5 70694 4 SCR, 8-32 X 3/4 PTHMS SS
6 70696 3 SCR, #10 X 3/4 PTHMS SS
7 E87313 1 Pad driver spring WS28/32
8 E87691 1 Socket, Drive Brush, Star Style
9 E87692 1 Plate Brush Release, Star Style





SOLUTION TANK GROUP

REF PART NO.   QTY  DESCRIPTION
1 20042 6 CLAMP, 3/8 HOSE (D-SLOT)
2 E87743 4 CLAMP, 1.0 NYLON RACHET
3 27425 1 CORD, SOLUTION COVER
4 E87615 1 CORD, DRAIN PLUG
5 E87624 1 COVER, SOLUTION TANK
6 36191 1 GROMMET 1.00 ID 3/16 GRIP
7 39498 2 HOSE, 1/2" NYLOBRAID X 1 1/2"
8 E87625 2 HOSE, 1.0 X 18.0 DRAIN
9 E87626 1 HOSE, 3/4 ID X.12W X 32" CLR
10 E87255 1 HOSE, 1/2 NYLOBRAID X 36"
11 E87497 1 HOSEBARB, 1/2MPT X 1/2 HOSE 90
12 E87627 1 SLEEVE.63 ID X 1.0 OD
13 E87322 2 HINGE, SCRUBBER TANK
14 E87559 2 SCR, 10-32 X 1/2 PPHMS SS
15 E87717 2 SCR, 5/16-18 X 3/4 FHSCS BLKZC
16 E87716 1 TANK, SOLUTION
17 E87628 1 STRAINER, 1/2 HOSE 40 MESH
18 E87629 1 PLUG, 5/8" DRAIN HOSE
19 E87630 1 VALVE, 24VDC SOL.1/2"HOSEBARB
20 87095 2 WASHER, #10 FLAT PLTD
21 39549 1 HOSE, 1/2" WIRE BOUND X 5"
22 40082 1 HOSEBARB, 1/2 X 90D



SQUEEGEE GROUP-32 IN SCRUBHEAD 

7

20

12

30
23

22

31

10

15

29

16

8 3

6

9 28

21
17

3

15

18
27

2

14

1 11 32

24
26

4

13

25A
25B
25C

19C
19B
19A



SQUEEGEE GROUP  32 IN SCRUBHEAD 

 5-26  

REF PART NO. QTY DESCRIPTION 
SERIAL NO. 

FROM 
NOTES: 

1 E85358 4 NUT, 1/4-20 HEX NYLOCK   
2 E87643 2 NUT, 3/8-16 HEX   
3 E87636 6 NUT, 3/8-16 HEX NYLOCK   
4 57269 2 NUT, 3/8-16 HEX COUPLING SS   
5 E87234 3 NUT, 5/16-18 CAPTIVE "J" PLTD   
6 E87525 1 PLATE, SQG RETAINER TOP   
7 62812 8 PLATE, SQUEEGEE FILLER   
8 E87524 7 PLATE, SQG BLADE RETAINER   
9 E87531 2 PIN, CLEVIS 5/16 X 1.625 LG   

10 E87675 4 RIVET, 5/32 OF X 1/8 GRIP   
11 E87233 2 SCR, 1/4-20 X 1.75 HHCS   PLTD   
12 E87463 2 SCR, 1/4-20 X 1.5 ELEVATOR   
13 E87685 2 SCR, 3/8-16 X 1.25 HHCS GR5PLT   
14 E87644 2 SCR, 3/8-16 X 2.0 HHCS GR5 PLT   
15 E87462 2 SCR, 3/8-16X3.5 CARRIAGE PLTD   
16 E87390 2 SCR, 3/8-16 X 2.5 TAP   
17 E87465 3 SCR, 5/16-18X1 THUMB SS TYPE P   
18 E87646 2 SPRING, COMP .60D X2.0L X.045W   

19A E87647 1 SQGE BLADE, REAR LINATEX 44"  (STANDARD) 
19B E87713 - SQGE BLADE, REAR (TILE) 44"  (OPTION) 
19C 73901 - SQGE BLADE, REAR (BUTTONS) 44"  (OPTION) 
20 E87450 1 TUBE, 1.5 OD X 2.5 VAC INTAKE   
21 E87598 2 COTTER, 5/16" RING   
22 E87648 1 LATCH, SQUEEGEE STRAP   
23 E87649 1 STRIKER, SQUEEGEE STRAP REAR   
24 E87650 4 KNOB, 3/8-16 4 PRONG   

25A E87651 1 SQUEEGEE, FRONT BLADE LINATEX  (STANDARD) 
25B E87676 - SQUEEGEE, FRONT BLADE (TILE)  (OPTION) 
25C 82640 - SQUEEGEE, FRONT BLADE (BUTTON)  (OPTION) 
26 E87445 2 WASHER, 3/8 ID X 3/4 OD NYLON   
27 E87652 2 WHEEL, BUMPER   
28 E87653 2 WHEEL, 2 OD X.31IDX.875W, GRY   
29 E87654 1 BAND, SQUEEGEE FRONT   
30 E87655 1 BAND, SQUEEGEE REAR   
31 E87656 1 BAND, SQUEEGEE REAR (S)   
32 E87660 2 BRKT, WHEEL MOUNT   





SQUEEGEE LIFT GROUP

REF PART # QTY DESCRIPTION
1 E87631 1 CABLE, 23.70 X 1/8
2 E87162 1 GRIP, 3/16 X 1.0 FLAT BAR
3 E87376 1 LEVER, SQUEEGEE LIFT
4 51322 1 LINKAGE, SQUEEGEE LIFT
5 51323 1 LINKAGE, SQUEEGEE PIVOT
6 E87441 1 NUT, 1/4-20 HEX
7 E85358 3 NUT, 1/4-20 HEX NYLOCK
8 E81063 1 NUT, 5/16-18 HEX NYLOCK
9 E87636 1 NUT, 3/8-16 HEX NYLOCK

10 57153 1 NUT, 1/2-13 X HEX NYLOCK THIN
11 E87263 1 PULLEY, 1.5 ODX.5WX.25B
12 E87425 1 PIN, CLEVIS 3/16" X 1/2" PLTD
13 E87729 1 RAIL RACHET
14 70297 1 SCR, 1/4-20 X 1.5 HHMS
15 E87690 1 SHOULDER BOLT, 3/80D X 3/8L SS
16 70341 1 SCR, 1/2-13 X 2.5 HHCS GR5PLT
17 E87242 1 SCR, 3/8-16 X2.75 HHTB GR5 PLTD
18 E87466 1 SPRING, COMP 1.100DX2.OLX.148W
19 E87241 2 SPRING, EXT. 1.00 OD X 4.0 L
20 E87446 3 TUBE, .38 OD X.26 ID X.38 LG
21 E87436 2 COTTER, 1/4 RING
22 E87481 1 COTTER, 3/8 RING
23 80607 1 COTTER, 1/2 RING
24 80612 1 PIN, CLEVIS 1/4 X 1.0
25 E87588 1 KNOB, 3.50 ODX3/8-16 THRU HOLE
26 E87482 1 PIN, CLEVIS 3/8 X 5.25
27 82322 1 PIN, CLEVIS 1/2 X 4.80
28 87086 1 WASHER, M10 X 30 PLTD
29 E87445 2 WASHER, 3/8 ID X 3/4 OD NYLON
30 E87444 1 WASHER, M6 FLAT
31 E87447 4 WASHER, .26 ID X.50 OD
32 E87448 3 WASHER, .4 ID X 1.3 OD NYLON
33 87201 2 WASHER, 0.781 ID FIBERGLIDE
34 140293 1 SPACER, .75 OD X.50 ID X 1.50 L
35 E87334 1 BRACKET, SQUEEGEE MOUNT
36 E87480 2 BEARING, FLANGED PLASTIC





VACUUM GROUP

REF PART QTY DESCRIPTION
1 E87632 1 Filter, Vacuum
2 E87467 1 Vac motor gasket      WS28/32
3 E87672 1 WS28/32 recovery tank gasket
4 E87673 1 WS28/32 recovery tank gasket
5 E87749 1 Vac Mount Plate Gasket
6 39547 1 HOSE ASM, 1.5 BLK VAC X 21
7 E87634 1 Vac Motor ASM 24 VCD 3 Stage
- E87236 - Motor brush set
8 57104 4 NUT, 10-32 W/STAR WASHER PLTD
9 E85358 3 Nut     
10 E87485 1 Vac mount plate WS28/32
11 70607 4 SET SCR, #10-32 X 1.00 SS
12 70638 3 SCR, 1/4-20 X 1.75 SSSCU
13 73566 3 SPACER, 1/2 OD X 3.0 W/1/4-20 AL
14 E87414 3 Washer 





WHEELS AND FRAME GROUP

REF PART# QTY DESCRIPTION
1 E87360 1 AXLE, MOTOR DRIVE 24 VDC
2 E87635 2 CASTER 4" DIA. X 2 X 3.56 R
3 E81063 4 NUT, 5/16-18 HEX NYLCK
4 E87636 8 NUT, 3/8-16 HEX NYLOCK
5 57128 8 NUT, 5/16-24 HEX NYLOCK
6 62714 2 PLATE, DRIVE AXLE
7 E87637 8 SCR, 3/8-16 X 1.00 HHCS GR5
8 E87239 4 SCR, 5/16-18 X 1.25 HHCS GR5
9 E87638 8 WASHER, 3/8 X 7/8 FLAT SS
10 87090 4 WASHER, 1/4 ID X 3/4 OD PLTD

11A E87333 2 WHEEL, 10" PNEU. NON-MARKING
78414 - TUBE, 10" TIRE

11B 89175 - WHEEL ASY, 10IN PNEU, BLACK
78414 - TUBE 10" TIRE

11C E87474 - WHEEL ASM, 10" SOLID SPCL SCBR
11D E87735 - WHEEL ASM, 10" FMFL N-MARKING
11E 89212 - WHEEL ASM, 10" FMFL BLK KNOBBY
12 89190 1 WELDMENT, FRAME





WIRING GROUP - BATTERY CABLES

REF PART# QTY DESCRIPTION
1 E87639 3 WIRE, 4 X 158 CLAMP
2 E87640 1 CABLE, 4 X 27 RED
3 E87641 1 CABLE, 4 X 27 BLK
4 E87643 2 NUT 3/8-16 HEX
5 E87575 2 NUT, 1/4-20 HEX NYLOCK SS
6 62728 1 PLATE, CABLE MOUNT
7 70010 2 SCR, 1/4-20 X 1.5 HHCS SS
8 70302 2 SCR 5/16-18 X 1 "HHCSGR5PLT DL
9 70403 2 SCR, #10X1/2 PPHST TYPE B
10 E11410 2 CONNECTOR, RED 24V
11 E87623 2 WASHER, 5/16 FLAT SS
12 140322 1 BRKT, BATT CONNECTOR MOUNTING
13 880208 2 CABLE, ELECTRICAL 4GA X 80.0
14 E87734 1 WIRE ASM, CHARGER ADAPTER 24V





WIRING GROUP - CONTROL PANEL

REF PART# QTY DESCRIPTION
1 E87495 1 HARNESS PANEL
2 29204 1 DIODE ASM, 76008 X 76008
3 E86717 1 DIODE ASM, 76075 X 76075





WIRING GROUP - MAIN HARNESS

REF PART# QTY DESCRIPTION
1 E87494 1 HARNESS, MAIN





48

10 year coverage

Subject to the conditions stated below, 
Betco warrants parts and labor on 
rotationally molded polyethylene tanks/
housings and injection molded vacuum 
head assemblies to be free from defects 
in materials and workmanship for 
a period of ten years to the original 
purchaser.

3 Year Coverage

Subject to the conditions stated below, 
Betco warrants parts and labor on all 
other Betco components to be free from 
defects in materials and workmanship 
for a period of three years to the origi-
nal purchaser.

1 Year Coverage

Subject to the conditions stated below, 
Betco offers a limited warranty on parts 
and labor on the following equipment:
parts and accessories to be free from 
defects in materials and workmanship 
for a period of one year to the original 
purchaser.
• DM Series Vacuums: #85506-00, 

#85507-00
• Bac Pac Lite Vacuum: #85903-00
• FiberPRO® Floor Dryer: #85507-00 
• WORKMAN™ Series Vacuums: 

#85024-00, #85025-00, #85026-00, 
#85027-00

• CV100T Vacuum: #85023-00
• All Tools and Accessories
• All Battery Chargers
• All Batteries are pro-rated for 1 year

Allowable Travel Time Warranty Reimbursement:
Eligible equipment: All battery and propane powered equipment products.  Warranty period: 90 days from date of sale to the 
original purchaser. A maximum 60 mile round trip at 44 cents per mile will be allowed for warranty consideration.

Propane Machine Warranty:
Honda engines are warranted by Honda for a period of 2 years against manufacturer defects. Kawasaki engines are warranted 
by Kawasaki for a period of 2 years against manufacturer defects. All other components (except wear items)*  are warranted 
by Betco for a period of 3 years.

*Wear Items exempt from Warranty consideration include but may not be limited to: power cords, transport wheels, 
vacuum bags, belts, squeegee blades, pad drivers, clutch plates, handle grips, fi lters, screens, throttle cables, brushes 
and carbon brushes.

Subject to the conditions and exceptions stated in this warranty, Betco warrants the Betco products to be free from defects in 
material and workmanship, under normal use and service, for the periods listed under the warranty policy to the original pur-
chaser. At any time during the warranty period, Betco will furnish replacement parts for the Betco parts to the original purchas-
er. Such parts will be furnished and charged including transportation costs, to the original owner through any Betco authorized
Service Distributor. If the original part is returned within the warranty policy period from date of delivery for inspection by
Betco and is found to be defective the owner will be credited for the cost of replacement parts plus shipping and handling. 
Replacement parts that have become defective through wear or abuse are not included in this warranty.

This warranty does not apply to damage or defect caused by accident, misuse. Negligence, fi re, or to any Betco product which 
has been serviced or repaired by other than an authorized Betco Service Distributor or Betco factory personnel. This warranty 
is void if products are used for any purpose other than that which was intended. There are no other warranties expressed or 
implied. In no event shall Betco be liable for incidental or consequential damages or any damage to person or property. (Please
note some states do not allow the exclusion or limitations for incidental and consequential damages)

BETCO US WARRANTY POLICY

E87028-00 June10C

1001 Brown Avenue  •  Toledo, Ohio  43607-0127 
Customer Service: 888-GO-BETCO  •  Fax: 800-445-5056  •  Technical Service: 877-856-5954  •  www.betco.com


